Page 26 of 55

8228B89 (1998)
PUMP ASSEMBLY

L8
==
e
—
>

i ¢
[ s N
\ W\ . \
& 14 uu_, ..,.,n" ,” \
& \ YRR 1
0
il .
[

[

{ /

“ #55
. @ .‘u.:v,.g_mﬂaw

[ :.e. Lo
_ A vm \ mxm

7

x“ ml- -
.4___“__ &

ol

/#

.__,‘

/



George
Note
same as 944.609941


8228B89 (1998)

Page 27 of 55

PUMP ASSEMBLY
Ref#  Part Number Qty  Description
1 144569 SHAFT.PUMP.50158
2  122716X RETAINIANG RING-(2003016)
3  122745X BALL BEARING
4  122715X SPACER
5 122700X SEAL LIP
6  122699X RING.RET.2003052
8 122767X CRADLE BEARING (2003023)
12 122717X SEAL.9008000-0126
13 122748X TRUNION ARM (2003005)
14 122749X GUIDE.2000015.HYD
15 144571 KIT.HSG.2513035.
17  122770X SUB= 142936
19 153801 KIT.CENTER.50642
21 122722X LIP SEAL-9008000-0127
22 144573 SHAFT.MOT.2003034
23 142978 WASHER.2003017
25  127148X "SWASHPLATE,VARIAB"
32 142938 BLOCK.CLYN.70079.
37  122786X PIN
38  122718X GASKET.20030600
42 144578 KIT.VALVE.2510050
43 144578 KIT.VALVE.2510050
44 144579 KIT.RELI.2510011.
47  122752X SCREW9007314-0808
53  127153X "KIT,BYPASS VALVE"
60 142977 SPRING.2003014.
62 144581 ORING.90041011340
63 144582 KIT.CHARG.2513027
64 144583 GEROTOR.J1041008
67 144584 SCREW.CAP.50095.

153769

PUMP.BDU-10L-122



Page 28 of 55

8228B89 (1998)
TRANSAXLE

N Sn :,z
i‘ ol l, A;\ .xu‘v‘ “ A ﬂu"w”vmw —wwn_wm “mw
R
\ , _ G m 10
\. \; NEh
) Sk M,,, w,‘,m."",.mw,‘ _m_ ,
A‘ 7 w mmm., _mmn P
N ‘ m _ .\...,‘.“m__w
\,
_ ", ’ ‘u__ m_L”.v
) oy
Y R
_ , N
M .,,“ lnw__
u.‘ | % > ww“_ n“.

‘“ 4
Y

B o

‘_‘ . )
__ )

‘\

[hg
o 1
&

\ N

\ ,, .”mmmmm.
,rn.n_ Jye
u‘mm
Am_w

,

.‘mM

mv ) M..... .m,
““m.v
.,/

©
ﬁ;n

ey
=
s AL
-
-
a

J/ Ay ‘...
o [ -
Ll BN =y
\ j
, ,v @ .
N . i .._n.‘_ & uv
g S ._____3
/ _ 2
4

iy




8228B89 (1998)

Page 29 of 55

TRANSAXLE
Ref#  Part Number Qty  Description
1 142874 HOUSING LH 70086
2 142875 HOUSING RH 70088
16 142876 SHAFT BRAKE 62877
20 142877 AXLE MTG 70087
21 142878 WASHER 44805
22 142879 WASHER 44806
33 142929 YOKE.BRAKE.62589
35 142880 ARM BRAKE 50214
36 142882 PUCK PLATE 44134
37 142883 PUCK BRAKE 44132
38 142884 WASHER HYD 44130
39 142885 SUB= 144607
40 142886 SUB= 144608
41 142887 PIN BRAKE 44127
42 142888 KEY HI PRO 44143
43 142889 SPACER 50259
45 142890 DISC BRAKE 44090
46 142891 BOLT 1/4-20 44276
47 142892 BOLT 1/4-20 44433
49 142893 DIFFERENTIAL62834
63 142894 PIN DOWL 44757
64 142896 GEAR R14-38 44775
65 142897 PINION DRIV 70051
67 142898 SHAFT-44779
68 142899 O RING 44781
69 142900 WASHER 44795
70 142901 WASHER 44794
71 142902 BOLT 5/16 44827
72 142903 NUT HXLK 43064
73 142904 BOLT 5/16 44841
74 142905 SCREW 5/16 45089
75 142906 WASHER DIF 44880
76 142907 BOLT SHOULD 44785
77 142908 ARM FREEWHL 44786
78 142909 SEAL.OIL.44761
81 142910 BOLT 5/16 43084
82 142911 BOLT 5/16 44820
89 142912 FILTER SPIN 50037
91 142913 SUB= 144576
95 142914 PLUG.9005110-5600
99 142915 SUB= 142904
103 142916 WASHER.50169
104 142917 CAP.VENT.70109
106 142918 O-RING.ASM.70110
108 142919 ARM.CONTROL.45007
109 142920 SCREW.SET.50018.
110 142921 FILTER.HEAD.50207
111 142922 HOSE.5/16.50208.
113 142923 FITTING.SAE.50210
116 142924 FITTING.SAE.50213
117 142925 FITTING.SAE.50249
118 142926 FITTING.MAL.50251

119

142927

FITTING.FEM.50250



8228B89 (1998) Page 30 of 55
TRANSAXLE

Ref#  Part Number Qty  Description

121 142928 RING.RET.2003016.





